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STANDARD AND TEST USED: Miscibility in PVE.

AUTHORIZATION: The test was authorized by Mr. John Pastorello, Purchase Order No. 2083.

SPECIMEN DESCRIPTION: The test was performed on specimens identified by the client as Sample ***.

CONCLUSION: This report describes the results of Refrigeration Technologies sample fluid. The test evaluations
were conducted at Intertek Testing Services located in Columbus, OH on 03/31/08.
See Appendix A for reported data.
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An independent organization testing for safety, performance, and certification.

This report is _for the exclusive use of INTERTEK’s Client and is provided pursuant to the agreement between INTERTEK and its
Client. INTERTEK’s responsibility and liability are limited to the terms and conditions of the agreement. INTERTEK assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by

e use of this report. Only the Client is authorized to copy or distribute this report and then only in its entirety. Any use of the
INTERTEK name or one of its marks for sale or advertisement of the tested material, product or service must first be approved
in writing by INTERTEK. The observations and test results in this report by itself does not imply that the material, product or
service is of has ever been under an INTERTEK certification program.
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Appendix A

Results, Physical Properties

Tube | Refrigerant | Lubricant Additive Micibility Observations
ID Q)
PVE 410a PVE Nylog -34.0 Sample became cloudy at -28.6°C and became
immiscible at -34.0°C.
POE 410 POE Nylog -28.9 Sample became cloudy at -20.4°C and became

immiscible at -28.9°C.
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